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Sample Name: Secondary Li-ion Battery

A %5 EB-BTS575BBE

Sample Model: _EB-BT575BBE
Z 45 AL BRI RSCA R A

Consignor: Dongguan Amperex Technology Limited
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FEf A FR PHES T L A5 Z e
Sample name Secondary Li-ion Battery Test category After testing
=] =]
P IS EB-BT575BBE ARl A 2020-06-02
Sample model Accepted date
=] N
PR 3.85V 18.87Wh W H 2020-06-13
Sample specification Test start date
=] AN Sl 1 4
Sample quantity (pcs.) Test end date
TR AL ARIEHTRETR A TR A 7]
Consignor Information FH0 A HuhE W ANEAhIG IS . =
Consienor address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
il e 4% R THEHTREIRRL B PR 7]
Manufacturer Name Ningde Amperex Technology Limited
P r AR TR T AR X R B 1 S
1l Fi{E 8 il No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde,
Manufacturer address . . .
Manufacturer Fujian Province, P.R. China
Information y
RS +86-(0)593-258 3888 Lt mﬁﬁ‘ ND-Reception@ATLBattery.com
Telephone Number E-mail
ik
.atl ;
Website www.atlbattery.com
WIATREEAAF ERRE: 15C -25°C; FREE: 45%~75%
et snvirinhent Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
ARSI A RREE A 52
Appearance Black plastic film shell
Bea B CTER S YEimE T R Abr T i
BT VA e ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

WA R AR WREh i SMERAERG BRI, DEEFH. SEHHCR
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items :
Overcharge, Forced discharge
UK, EAEMFERAGE «CRTERRYIEH AR Rk I
WA LE 7 ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 I Bk
Canelusiun The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
Wk A5 2 oy (BHAB)
Testers "Sk\ ‘L h Tf% (Testers)
Zthl A\ A (FEARR)
Compiler F&%&/ (Technician) xR g%ﬁﬁEiﬁ”ﬂﬁ’ﬁ ISE'J NG|
1% @d} A7 (MR TAIT) CHLYARE
Checker (Test Engineer) Dongg_ n‘Amperex Technology
,% § “Lirited Ceritral Lab
et W [egee)-
{1115 ﬁﬂi FARMATEA < (51gnature)
Approval Cai JingJing: Technical Director

FBAERN: HOFE(E

Guo Jiali: Center Director

R M- 2004 77 &1
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e A A S B
Sample description and description
Femh 8 BT AL e SN G
Sample name Secondary Li-ion Battery Model
ﬁﬁfﬁiﬁ 4900mAh F‘T‘%%E 3.85V
Rated capacity Nominal voltage
L Hi -
Chemical composition
T AR T TR R LA T 75 B (0.8Cmin Max to 4.4V, then CV to 0.02Cmin)
Test charge program
WA BT BN RS F R T MR B O L LU (0.2Cmin Max t0 2.75V)
Test using a program

DA k]

Test sample image

B 1. 1Em B2 R

Figure 1: positive Figure 2: negative

| Secondary Li-ion Battery/ B E F 4R | = R 4 110P5/73/103
Model /£)2 /#)%: EB-BT575BBE HTHRE: GB 31241-2014

Nominal Voltage/ ¥rAReR fE /1258 & %/ H2Z4: 3.85 V= A/SOA2ERY: 15688-3366 |
Rated Capacity/ e A € /B EEAE: 4900 mAh, 18.87Wh
Typical Capacity: 5050mAh, 19.44Wh, FEEBIRHIRIE: 4 4V=

Bl 3: ARt
Figure 3: Logo
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o . o & .
FE | WRTH &K FRHEER BT AS wikgm | IS e
N Standard requirement or the clause Test
0. Name of test Test result . Remark
number of standard conclusion
KA E «RTak sy Rk
[ TR R FFHEF M R T1; UN Manual of Testand | JL P 1 i g
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
BRAE «R TS e
5 ik S A B FHEE M R T2: UN Manual of Test and LB % 2 GLi /
Thermal %rittcgia ST/SG/AC.10/11/Rev.6/ Amend 1,383 | See Appendix 2 Passed
€S8
o B « R Tkt dsimaits W
3 )] FFEF M %32 T3; UN Manual of Test and TR 3 GLi: /
Vibration %rittc;ia ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 3 Passed
€s
BAE «RTREREYNEHaEIE R
4 N]j'ff FRHET-HE» %% T4; UN Manual of Test and %Fﬁﬁ 4 ’%*ﬁ /
Shock %rittc;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
€5
AR I BAE «ETRER SRR R
5 External ARHEF M 1838 TS; UN Manual of Test and JLFRF =% 5 ‘éﬂiﬁ /
et gritte;ia ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 5 Passed
= €S
BeE i « kTR itimsimmaity e
6 ﬁﬁfﬁfﬁ FHETME» %% T6; UN Manual of Test and W Eﬁ-% 6 L /
Crush/Impact %ritegia ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 6 Passed
est
" REE «CGEFaiefizEimmad iy L
7 ﬂ'ﬁ?ﬁ% ﬁ;é%ﬂﬂ'» Rrinid ;7; UN Manual of Test and W‘Eﬁﬁ d ’é"‘*& /
Overcharge _(Erite;ia ST/SG/AC.10/11/Rev.6/Amend 1 , 38.3 See Appendix 7 Passed
est
BAE «RTERmEmmERT KB
3 SR R ﬁt;éff:}]ﬂ-» 3% T8; UN Manual of Test and UUE 3 CLi /
Forced discharge %ritegia ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 8 Passed
est
A5 5 j
Test items
s &
SRR f # / Post /
3 ame
Subcontracted test condition e Y code
Subcontracted
Laboratory Bk / W3 /
Address Tel.

Form No.: QF-QSP-LAB-1047-08E




& 455 Report No.: RTN-UN-2005-4036

Page 4/ 11
e : WRTIHZH | w
No. Name of test items Altitude simulation
- A MK AT Before test MK JE After test R i}iﬁﬁig fﬂg
sampleNo. | “UE TR | MR | MR | FEE | V™ | OV | T
m; (8) U (V) m;(g) Uz (V) (%6) result
Rt ﬁffgfﬁ?% 1022579 | 4374 | 1022525 |  4.365 0.01% | 99.79% 0
charge
RS 4 ﬁﬁ?ﬁf% 101.8620 | 4374 | 101.8585 | 4365 0.00% | 99.79% | O
charge
g el ﬁiﬁ?ﬁ?% 101.8958 | 4375 | 101.8909 |  4.366 0.00% | 99.79% | O
charge
FLbr et ﬁﬁ?ify% 101.9546 | 4375 | 1019512 | 4.365 0.00% | 99.77% | O
charge
L e ﬁﬁ;%?% 1013386 | 4374 | 1013340 | 4.365 0.00% | 9979% | O
charge
el o Zszis?i?% 1016551 | 4379 | 1016500 | 4373 0.01% | 99.86% | O
charge
e e 252}55?2%?% 101.8288 | 4378 | 101.8208 | 4.372 001% | 99.86% | O
charge
T 2522?;%1?% 1020543 | 4378 | 1020483 | 4371 0.01% | 99.84% | O
charge
e B 252??3?\1?% 1014566 | 4378 | 1014510 | 4371 0.01% | 99.84% | O
charge
s i i ziggifgfg 1019117 | 4380 | 1019076 | 4.375 0.00% | 99.89% | O
charge
PIr=EH

LR V-HESG DR R-BER; F-RAG O-FGiME, FTHES, Tk, TmE, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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FE 2 WRTHAR | RERR
No. Name of test items Thermal test
- BERRA WA BT Before test MR 5 After test R e ?ﬁf‘g fﬂi
SampleNo. | SURE [TURR | FPRRE | R | FRRE | e | OOV | Teq
m@ | UM | m@ | UV (%) | result
s At E%;fﬁis% 102.2525 4.365 1022196 |  4.264 0.03% 97.69% 0
arge
e ﬁﬁ}?ﬁ?% 101.8585 4.365 101.8289 4.265 0.03% 97.71% 0
chargs
Pt ﬁﬁ;ﬁgﬁy% 101.8909 4.366 101.8621 4264 0.03% 97.66% 0
charge
S ﬁiiﬁgigﬁy% 101.9512 4.365 101.9238 4.264 0.03% 97.69% 0
:
e i o ﬁ?ﬁ;ﬁfﬁ 101.3340 4365 101.3040 4267 0.03% 97.75% 0
charge
R e g 25235?%?@ 101.6500 | 4373 | 101.6216 | 4275 0.03% 97.76% 0
charge
e oy 252%55%?% 101.8208 4372 101.7930 | 4275 0.03% 97.78% 0
charge
e A ot 2 zsz%iﬁji% 102.0483 4371 102.0201 4272 0.03% 97.74% 0
charge
gg;‘;‘fgﬁ%@gg‘é zsz%iﬁ?% 101.4510 4371 101.4240 4275 0.03% 97.80% 0
charge
iE;‘iﬁSBi%’SSZ‘%t 25;%?%?3% 101.9076 4.375 101.8802 4281 0.03% 97.85% 0
charge
PLT=EH

E: L-ib; V-HSG DR RS PR~k O-Foihe, THER, Joffik, TR, TRK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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e ; WATIHZH | 2
No. Name of test items Vibration

TR MXHG Before test W5 After test FAwE | Wik
N i o BURELR Residual LB

SampleNo. | SRS [TURR | SR | R | FRRIE | V™ | 0V | Teg
m@ | UM | m@ | UV (%) | result
irhelliehogh ﬁ%gg;@ 102.2196 4.264 102.2383 4.263 -0.02% 99.98% 0
e s ﬁ%géﬁﬁ 101.8289 4.265 101.8417 4.264 -0.01% 99.98% 0
i o e ﬁ%i%fﬁ 101.8621 4.264 101.8760 4.264 0.01% | 100.00% 0
:
Lo ﬁ%;;i?% 101.9238 4.264 101.9378 4.263 -0.01% 99.98% 0
:
eyt ﬁ%?%?% 101.3040 4.267 101.3171 4.266 -0.01% 99.98% 0
gggg;fgi%gg‘; 25%?3?% 101.6216 4.275 101.6369 4274 -0.02% 99.98% 0
‘
et 25%;22?% 101.7930 4.275 101.8107 4.274 -0.02% 99.98% 0
ki o 25%?;?‘ 102.0201 4.272 102.0363 4.271 -0.02% 99.98% 0
rge
ena Rty 25;%?5?% 101.4240 4275 101.4374 4275 -0.01% 100.00% 0
LR zsz%iﬁﬁ,% 101.8802 4.281 101.8944 4.280 -0.01% 99.98% 0
charge
PIrF=EH

HE: LA V-HESG DA R-IER; FHRK; O-TCite, THER, Tk, FTm, TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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FE i WATE &% | whils
No. Name of test items Shock

o Wi T o FAWE | Wik
- Bk A A AJ Before test MR J5 After test R g .

SampleNo. | SO0 [TRR | FRRRE | R | FRAE | Ve | 00V | T
m; (g) U (V) m;(g) U, (V) (%) result
e ﬁﬁg%gﬁy% 1022383 | 4263 | 1022406 | 4263 0.00% | 100.00% | O
charge:
e ﬁff??gﬁy% 101.8417 | 4264 | 101.8428 |  4.264 0.00% | 10000% | O
charge:
e i ﬁiﬁ?ﬁﬁﬁﬁ 1018760 | 4264 | 101.8772 | 4.264 0.00% | 100.00% | O
charg
Ty ﬁﬁ;ﬁ?% 1019378 | 4263 | 1019391 | 4263 0.00% | 100.00% | O
charge
e et ﬁﬁ;ﬁgﬁy% 1013171 | 4266 | 101.3185 | 4265 0.00% | 99.98% | O
charge
e e 252%?@%?% 1016369 | 4274 | 101.6381 | 4274 0.00% | 100.00% | O
charge
oo Blicoen s 2i§§§f§?% 101.8107 | 4274 | 1018125 | 4274 0.00% | 100.00% | O
charge:
Pk e e 252??%1?@ 102.0363 4271 1020379 | 4271 0.00% 100.00% 0
charge
Ao 2i§§§%§?% 1014374 | 4275 | 1014387 | 4.274 0.00% | 99.98% | O
charge
peins sl 25;?;%1?% 101.8944 | 4280 | 101.8964 | 4.280 0.00% | 10000% | O
charge
PUFEH

: Lt V-HESG DK R-ER; PRk O-itie, JoHER, ok, T, TRk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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75 : WIRTH AR | AR
No. Name of test items External short circuit
A ity 2R I R L
=} kA |15
RS PR Max. External Temperature WA LR LAtz
Sample No. Sample status ('C) Test result Remark
GH43-05039A+DL HRELT 55.6 o)
ANS27AD+001547 leye fully charged : /
GH43-05039A+DL HkELT 56.6 0
AN527AD+000583 leye fully charged ’ /
GH43-05039A+DL HiksgeTim 56.8 0
ANS27AD+000245 | leye fully charged : /
GH43-05039A+DL B SER T 56.3 o)
ANS527AD+000997 Icyce fully charged ’ /
GH43-05039A+DL WKsE2TEH 56.2 o /
ANS527AD+000986 Teyc fully charged ’
GH43-05039A+DL 25 RSELTFEH 55.5 0 /
ANS527AD+001574 25¢ye fully charged :
GH43-05039A+DL 25 WSEETER 56.5 0 /
ANS527AD+001432 25c¢yc fully charged )
GH43-05039A+DL 25 KT LTH 56.7 0 /
ANS527AD+001668 25¢cye fully charged :
GH43-05039A+DL 25 WEEL T 56.4 9] /
ANS527AD+000716 25cyc fully charged ’
GH43-05039A+DL 25 se e T Al 0 /
ANS527AD+000286 25cyc fully charged )
PLTZEH

HE: DR R-BER; F-RRA; O-Tffk, %, KA.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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Fe 5 WATH&F |
No. Name of test items Crush
R ot 2 AT 5 v 3L
=] = 1N N {i'
e FetRaS Max. External Temperature MRS I
Sample No. Sample status . Test result Remark
('C)
Bk 0%
BD1018B103A2 Py etein 23.5 @] !
K S0%E
BD1018A11228 leye 50% capacity 23.5 0] /
HIK 50%%5 ik
BDI1018A11876 T, SOMCHgaEy 23.5 (0] /
HK S0%ZRk
BD1018A11816 leye 50% capacity 234 O /
K S0%Z i
BDI1018A11585 fye. 30% capacity 234 @] /
25 3K 50%%e iR
BDI1018A117BB 25cye 50% capacity 23.5 o /
25 3K 50%%E
BD1018A1102F i S0 bt 23.6 0 /
25 3K 50%% R
BD1018B10520 D56 S0% capsisity 23.6 O /
25 i 50% 4k
BD1018A1132C P 23.6 @] s
25 ¥ S0%% R
BDI1018A11A26 250ye 50% capacity 23.8 (0] /
UT=ZH

¥ DRk, F-RA; O-TLfifE, TR

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e 7 AT H 2R HEFH
No. Name of test items Overcharge
Hih s FEARAS WA L5 R S gas
Sample No. Sample status Test result Remark
GH43-05039A+DL HIKTEATEH 0) /
ANS32TAD+001640 leyce fully charged
GH43-05039A+DL HIRTELETH 0 /
ANS527AD+000572 Leye fully charged
GHA43-05039A+DL HikmEeTH 0 /
ANS27AD+000979 lcye fully charged
GH43-05039A+DL HikwEFw 0 /
ANS527AD+001707 Icye fully charged
GH43-05039A+DL 25 WEEAToHL 0 /
ANS27AD+001417 25cye fully charged
GH43-05039A+DL 25 o E T 0 J
AN527AD+001659 25cyc fully charged
GH43-05039A+DL 25 sEATo il 0 /
ANS527AD+000515 25cyc fully charged
GH43-05039A+DL 25 W RTH 0 /
ANS527AD+001643 25cyc fully charged
PTF=H

HE: DfiRik; F-RA; O-Fofiffk, Tk

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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75 A W4/ | maon
No. Name of test items Forced discharge
FE T R FERE W45 R &
Sample No. Sample status Test result Remark
BDI1018A113F4 lfjﬁiﬁi@ ; 0 /
BD1018A1013D mfﬁﬁ?ﬁ’ﬁfge ; 0 /
BDI1018A115A2 lcf‘f*ﬁdfﬁjg " 0 /
BD1018A1012C lcfjﬁfﬁﬁzgc ; 0 /
BD1017E104B4 lcfjj}fi’fﬁ:%g y 0 /
BD1017G10379 lcfgﬁfiﬂjge , 0 /
BDI1017E10683 lcfjﬁiﬁfge ; 0 /
BDI1017F10161 ]cyﬁf’ﬁ]’;‘ﬁfﬁfg ed 0 /
BD1017E1005F lcfgﬁfiﬁfgﬁ ; 0 /
BDI1017G 108F3 lcffﬁﬁfcﬁ’fﬁge : 0 /
BDIOI8AI03A3 | % ;ﬁfiﬁﬁg@ . 0 /
BDI018A11772 25;2 ﬁfiﬁfge , 0 /
BDIOISALOFFS | , % ;ﬁ?fﬁige . 0 /
BDIOISA10399 | .2 ﬁ?ﬁﬁig u 0 /
BDIOISAI0169 | , 2 gfﬁfﬁge ] 0 /
BDIOISAIISBT | , 2 Eﬁfﬁﬁg o 0 /
BDI1018A11A3E 25;2 ﬁffﬁfgﬁ d 0 /
BDIOITE0885 | 2 DR 0 /
BD1017G1036A 25;2 ﬁfﬁ:ﬁiﬁ ; 0 /
BDIOI7GIISBY | . *° gﬁ‘fﬁﬁige ; 0 /

H: DRE;  F-ik; O-Tofifk, TEK.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement
Lo A 5 T AR g = A BT
The test report is invalid if not affixed the official seal of the laboratory to it.
2. R R BT R
The test report is invalid if it is blotted out.
3. IAHEZRFTKMES R, U BT mMARL
The conclusion of the consignation test is only valid for the provided sample.
4. RIS AR, BT RE RS Z BT TR A RS AR Y
Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AMEREARLTEFHMWFA, An]ESEH.
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

IRTEHT R R B FRA 7] D S &

Dong guan Amperex Technology Limited Central Lab
bk o ERERSETAS IR E TR 15
Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
B3 Tel. : +86-0769-88989149
£ Fax.: +86-0769-88989483
B4 E-mail: Lab-Service@ATLBattery.com

Mk Website : www.atlbattery.com
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Test Summary

BT ALt 4
N A =]
TR RTN-UN-2005-4036 | B4R HAl 2020-07-08 PR Secondary Li-ion
Report No. Date of test report Sample name
Battery
PS5 FEGBLRE 3.85V 18.87Wh | & (g)
Sample model SRS Specification 4900mAh mass (g) ToL.2g
FEARS IR BRI RS 5T
Appearance Black plastic film shell
1] 3 7 44 R THEHREE AL A PR 7]
Manufacturer Name Ningde Amperex Technology Limited
i3 w3 ik o o] A 4 A T R X T T 1 S
il 3% w13 B Manufacturer No.l XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian
Manufacturer address Province, P.R. China
Information HL i 51 LT 4 .
+86- % B
Telophone Number 86-(0)593-258 3888 E-mail ND-Reception@ATLBattery.com
Wi?btsui:te www.atlbattery.com
LI EARR REEHRBIEA A RA R ORI %
Lab Name Dong guan Amperex Technology Limited Central Lab
: o AR AR AR SE T RA LIRS E ok vi g 1 %
P EE Tl #AdFERs West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Ll i mnmtion Guangdong Province, P. R. China
RG-S 1Y HLF- HISAH ;
+84- 5 o
Telephone Number 86-(0)769-8898 9149 E-mail Lab-Service@ATLBattery.com
Wlfjbiiji:te www.atlbattery.com
P RIS B 445 T 45 R (R AR #iE
No. Name of test items Test result (Pass/Fail) Remark
: 4 SR Al ,
Altitude simulation Passed
) IR Eoft ,
Thermal Passed
4 i B /
Vibration Passed
3 ki ks /
Shock Passed
; S Erfi /
External short-circuit Passed
h L1 A At ,
Crush/Impact Passed
; T G :
Overcharge Passed
: B it ;
Forced discharge Passed
BAE CRTERakn il KB AT Jfﬂ'éiﬁﬂdiﬁﬁﬁ'c/ A
Sl ] S ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 LI T
| Y 3
mJiﬁﬁE‘fﬁE{& UNITED NATIONS “Recommendations on the D{hagéh% %
_ TRANSPORT OF DANGEROUS GOODS” Manual of T ‘*céi-‘\ojbgy L1m1ted”é&pﬁral
criterion s 0.3
Tests and Criteria i < A Egb :
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 cggg_)

AEm: oA

Guo Jiali; Center Director

BA H I 000t 7 FJR H

. -
¥ {_fy
81 gnature {T
|
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